

Test Report

No. CANEC1622421311

Date: 21 Nov 2016

Page 1 of 3

SHEN ZHEN NIKTO TAPE NEW MATERIAL CO.,LTD

BUILD 52,ZHONGWU INDUSTRIAL ZONE,XIXIANG,BAO`AN DISTRICT,SHENZHEN CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Tissue double side adhesive tape

SGS Job No. : CP16-069662 - SZ
Model No. : N902
Client Ref. Info. : 3080/3080T/3090/3090T/3097/3100/3100T/3280D/3280N/ 3280W/
3280TD/3290D/3290N/3290ND/3290W/3290TD/3290TW/ 3285/
3295/3295T/3295DT/3296/3297T/3299/3299LT/3300L/3300LP/
3300D/3300N/3300W/S3300/S3330/3310/3310N/3315T/3317T/
3319/3319LT/3328TF/3328LF/3330/3330W/3330L/3335T/3337T/
3339/3339LT/3500/3755/3348LF/3349/3359/3359F/3359LT/G3359/
3359P/N900/N901/N902/N903/N905/N906/3368F/3369F/3368LF/
N905SD/N3309/N3339/N3359/N3409
Date of Sample Received : 15 Nov 2016
Testing Period : 15 Nov 2016 - 21 Nov 2016
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Alkene Liang
Approved Signatory



Test Report

No. CANEC1622421311

Date: 21 Nov 2016

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN16-224213.001	Translucent double-side adhesive tape

Remarks :

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

Formaldehyde

Test Method : With reference to GB/T 2912.1-2009, analysis was performed by UV-Vis.

<u>Test Item(s)</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Free & Hydrolyzed Formaldehyde Content	mg/kg	20	ND

Remark: Result is only for reference.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***